
R E P O R T
TOWN OF BARNSTABLE
NEW SOURCES ALTERNATIVES EVALUATION REPORT

MARCH 2019

55 Walkers Brook Drive, Suite 100
Reading, MA 01867
tel: 978.532.1900

westonandsampson.com



  
 

 
 
 

55 Walkers Brook Drive, Suite 100, Reading, MA 01867 (HQ) 

Tel: 978.532.1900 

 

Offices in: MA, CT, NH, VT, NY, SC & FL 

 

westonandsampson.com 

 

 

 

 

 

 

 

 

 

March 12, 2019 

 

 

Mr. Hans Keijser 

Supervisor 

Hyannis Water Supply Division 

Department of Public Works 

47 Old Yarmouth Rd. 

Hyannis, MA 02601 

 

 

 

Re: New Source Exploration Study for New Public Drinking Sources for the Hyannis Water System 

 New Source Alternatives Evaluation Report 

 

 

Dear Mr. Keijser: 
[...]
 Systems serving greater than 10,000 people must conduct two years of sampling for 
Cryptosporidium, turbidity, and E. Coli.  Sampling is used to classify water system into 
one of four different treatment categories called bins.  Additional treatment may be 
required based on which bin a system is assigned. 
 

Stage 1 Disinfection Byproduct Rule (Stage 1 DBPR) 
 Applies to all public water systems. 
 Set the MCL for TTHM at 80 μg/L and for HAA5 at 60 μg/L based on the running annual 

average (RAA) of quarterly samples. 
 At least 25 percent of samples must be taken at locations with a maximum residence 

time within the distribution system; the remaining 75 percent of samples are collected at 
locations with an average residence time. 

 Established requirements for Total Organic Carbon (TOC) removal from surface water 
and GWUDI systems using conventional treatment based on the RAA monthly raw water 
alkalinity and percent removals. 
 

Stage 2 Disinfection Byproduct Rule (Stage 2 DBPR) 
 Applies to all public water systems, but the number of required sampling locations is 

greater for surface water or GWUDI public water supplies. 
 Requires water systems to meet “locational” running annual averages (LRAA) of 80 μg/L 

for TTHM and 60 μg/L for HAA5.   
 Requires water system suppliers to conduct Initial Distribution System Evaluations 

(IDSE) to select new Stage 2 DBPR compliance monitoring locations that more 
accurately represent peak disinfection byproducts in the distribution system.  
 

Total Coliform Rule (TCR) 
 Applies to all public water systems. 
 Established MCLs for the presence of total coliform in drinking water.  Systems must not 

find coliform in more than five percent of the samples collected each month.   
 The number of monthly samples collected is based on the population served. 
 Each total coliform positive routine sample must be tested for the presence of fecal 

coliform or E. coli. 



 
 
 

 
 

5-3 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

 If any routine sample is total coliform positive, at least three repeat samples must be 
collected and analyzed for total coliform.  Repeat samples follow the same requirements 
of the initial routine samples.   
 

Lead and Copper Rule 
 Applies to all public water systems. 
 Requires sampling from customer’s faucets. 
 Established action levels for lead of 15 ppb and copper of 1.3 ppm. If the action levels 

are exceeded in more than 10% of customer taps sampled, the system must undertake 
a number of additional actions to control corrosion. 

 Requires water suppliers to optimize their treatment system to control corrosion in 
customer’s plumbing;  

 Requires sampling of sources to rule out the source water as a significant source of lead 
or copper.  

 If lead action levels are exceeded, suppliers are required to educate their customers 
about lead and suggest actions they can take to reduce their exposure to lead through 
public notices and public education programs and may have to replace lead service 
lines under their control.  
 

Groundwater Rule 
 Applies to a public water system supplied by groundwater or to a system that has both 

groundwater and surface water sources if water from groundwater sources is added to 
the distribution system directly without treatment.   

 For a system that provides at least 99.99 percent (4-log) inactivation and/or removal of 
viruses from the groundwater source(s), the system is required to conduct compliance 
monitoring to show the effectiveness of their treatment process.  For systems using 
chemical disinfection, compliance monitoring consists of continuously monitoring 
disinfectant residual to maintain the minimum required concentration. 

 For a system that does not provide 4-log removal of viruses, the system is required to 
sample each groundwater source for E. coli if a routine TCR sample tests positive for 
total coliform. If the groundwater source tests positive for E. coli, five additional samples 
from the same source shall be collected.  If a repeat sample tests positive for E. coli, 
then the system must take corrective action. 

 Corrective action can include correcting the deficiency if possible, eliminating the water 
source, providing an alternate source of water, or providing new treatment that achieves 
4-log inactivation and/or removal of viruses. 



 
 
 

 
 

5-4 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

 
As detailed in the previous summary, there are several rules and regulations governing drinking 
water for public water supplies.  However, due to the various contaminants typically present in 
surface water, the regulations are more extensive for a surface water or GWUDI supply 
compared to a groundwater supply.  The requirements of the rules and regulations were 
considered when evaluating the Town’s future water supply alternatives as some regulations 
may make certain alternatives more difficult to implement. 
 

5.2 Water Treatment Process Overview 
 
Included in this section of the report is a summary of processes that could be employed to treat 
water in the future from the existing groundwater supplies or from future surface and 
groundwater sources, for which a water treatment plant (WTP) may be necessary.  Presented 
below is a review of treatment options for the Town’s potential surface water and groundwater 
sources.  These options include pressure filtration, upflow clarification followed by filtration, 
membrane filtration, and conventional treatment.  These filtration options should allow the Town 
to meet the required primary and secondary water quality standards and regulations.  However, 
any filtration option will need to be pilot tested to confirm that it provides the necessary treatment 
for the particular source of water.   
 
Conventional Treatment 
Conventional treatment consists of chemical addition followed by rapid mix, flocculation, 
sedimentation, and filtration.  Typical chemicals added for conventional treatment include, but 
are not limited to, aluminum sulfate (alum), ferric chloride, polyaluminum chloride, powdered 
activated carbon and sodium or potassium hydroxide.  The alum, ferric chloride or 
polyaluminum chloride will coagulate suspended particles into a settleable floc.  The powdered 
activated carbon will reduce dissolved organic material such as taste, odor and color 
compounds, and will be removed during the sedimentation stage.  Hydroxide (or a similar pH 
adjustment chemical) is added to adjust pH for coagulation.  
  
Rapid mixing after chemical addition provides an initial interaction period between the 
chemicals and the targeted constituents.  Typically, rapid mixing consists of a short detention 
time (approximately 30 seconds) and a high-energy mixing process. 
After rapid mixing, flocculation allows for continued interaction between the chemicals and the 
targeted constituents.  Detention times are greater than rapid mixing but less than 
sedimentation (approximately 15 to 30 minutes).  Mechanical processes used during this stage 



 
 
 

 
 

5-5 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

add a predetermined amount of energy to the water that promotes the formation of floc.  Floc 
formation is essential to achieve settling during the sedimentation stage. 
 
The sedimentation process allows the floc to settle.  Sedimentation basins are typically long, 
rectangular basins that are designed based on the settling velocity of a targeted particle size.  
The maximum flow entering the basin is determined and the critical settling velocity is 
calculated.  Once these two values are known, the area of the basins can be sized with typical 
detention times being two to four hours.  To enhance the settling efficiency, settling devices 
such as tube settlers or plate settlers can be installed to maintain a comparable water quality 
entering the filtration stage while also allowing for smaller sedimentation basins.   
 
Residuals that are effectively settled in the sedimentation basins need to be removed from the 
bottom of the basin periodically.  The method that is used needs to ensure that disturbances 
are minimized so that settled particles do not become re-suspended.  A flight and chain system 
or a suction system is a common method used for residuals disposal.   For a flight and chain 
system, the operation is most efficient if the direction of travel of the flights is in the opposite 
direction of the flow through the basin.  The residuals are transported away from the outlet zone 
thereby reducing the solids loading on the filters.  The sumps should be located in the inlet 
zone for this form of residuals management.  As an alternate to a flight and chain system, a 
residuals suction system can be used.  This operation employs a roving vacuum installed on 
tracks on the bottom of the basin for the removal of residuals. 
 
After settling, a filtration stage is necessary to physically remove particles that have not been 
removed prior to this step.  Different forms of media exist to achieve the desired level of filtration.  
A combination of one or more different granular media sizes, known as mono-, dual-, or multi-
media filtration may be used.  Anthracite coal, garnet, and sand are often used.  The media is 
placed over an underdrain system.  A gravel bed may be used to disperse the water before 
being collected by underdrain piping.  However, new underdrain technology may be considered 
that eliminates the need for a gravel bed as part of the collection system.  During backwashing, 
an air scour system should be used.  The addition of air aids in the scouring of filter media 
granules and the removal of particulates trapped in the filter bed.  Replacement of filter media 
is typically required every 10 to 15 years. 
 
Conventional treatment is a proven water treatment technology that has been used with New 
England surface and groundwaters.  It provides good water treatment capabilities with variable 
raw water quality.  Generally, conventional treatment provides more flexibility than other 



 
 
 

 
 

5-6 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

treatment technologies.  However, the building footprint for conventional treatment is the largest 
of the alternatives often resulting in a higher capital cost. 
 
Pressure Filtration  
Pressure filtration is commonly used in New England to treat groundwater with elevated levels 
of iron and manganese. Generally, pressure filtration is not used to treat surface water. The 
media used in pressure filtration typically includes an upper layer of anthracite for rough 
particulate removal followed by a layer of catalytic media specifically designed for iron and 
manganese removal.  The lower level of the filter is usually equipped with a gravel support 
media above the underdrain system.  Three viable media options include GreensandPlus, 
LayneOx, and Pureflow. The filter vessels are either vertical or horizontal cylindrical steel tanks. 
 
The influent water supply is pre-chlorinated for oxidation of the dissolved iron and manganese 
in preparation for removal through the pressure filters.  In some applications, the media also 
requires the addition of potassium permanganate for the oxidation of manganese and 
continuous media regeneration. The typical filter loading rate ranges from 3 to 10 gpm/ft2, 
depending on water quality.  The filters are equipped with a backwash system. Some 
manufacturers also employ an air scour system. Replacement of filter media is typically required 
every 10 to 15 years.   
 
If there are elevated color and organic levels, the addition of a small amount of coagulant prior 
to filtration, such as alum, may help to remove the organics during filtration.  The use of alum is 
not necessary for most groundwater sources with low levels of color and organics, but for 
certain groundwaters which can have elevated levels of color and organics depending on the 
season, a coagulant may be necessary.  The potential need for a coagulant can be determined 
by sampling for and evaluating color and total organic carbon levels and verified during pilot 
testing.    
 
Pressure filtration is a proven technology for treating groundwater with elevated levels of iron 
and manganese.  Pressure filtration can be used for treating water with elevated levels of TOC 
and color, but a coagulant may be needed to help remove the additional organics during 
filtration.  The additional organics and coagulant added will increase residuals and potentially 
shorten filter run times.  For waters known to have higher levels of organics, a clarification step 
prior to pressure filtration may provide an advantage over direct pressure filtration.   
 
 
 



 
 
 

 
 

5-7 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

Upflow Clarification Followed by Filtration 
Upflow clarification through a naturally buoyant media is a package plant technology that does 
not rely on the formation of a settleable floc.  This treatment process is typically used for surface 
waters. As a result, the footprint can be reduced to as low as 20 percent of the footprint of a 
conventional treatment system.  The upflow clarification and filtration system is provided as a 
package unit.  Chemical addition similar to conventional treatment, including the addition of a 
coagulant and possibly a polymer, occurs prior to the package unit and contact time occurs in 
the area of the tank beneath the buoyant media. Water is forced upward through the clarifier 
where the buoyant media removes small floc formations from the water before being sent to 
the filter side of the treatment unit.    
 
Following upflow clarification, a multi-media filter is used to treat the water depending on the 
water quality.  Removing small floc through the upflow clarifiers will reduce the strain on the 
filters.  This will potentially increase the run length of the filters and cut down on the backwash 
frequency.  Less coagulant and polymer are used than would be needed for conventional 
treatment.   
 
Upflow clarification/filtration units typically have a clarifier flush cycle for cleaning the clarifiers 
including an air scour followed by a water flush.  A separate filter backwash cycle for cleaning 
the filters typically includes an air scour and water backwash depending on the type of media 
and filtration system used.  The clarifier flush cycle occurs independently and more frequently 
than the filter backwash.  However, the treatment unit has to be removed from treatment 
operations altogether during either a clarifier flush or filter backwash as both processes are 
needed to properly treat the water.    
 
A typical upflow clarifier unit operates at a loading rate of 10 gpm/ft2.  The typical filter loading 
rate is 5 gpm/ft2.  Upflow clarification does not typically perform well at removing TOC.  
Therefore, we do not recommend this process for waters with elevated levels of organics. 
 
Pressure and Vacuum Membrane Filtration 
Membranes separate particles from water using a simple sieving process.  The pore openings 
of the various available membrane media determine which application the membranes will be 
used for.  In drinking water treatment in New England, ultrafiltration and microfiltration 
membranes are common.   
 
Membrane filtration can either be a pressure driven or vacuum driven process.  The way in 
which a membrane separates solids will also define the type of membrane process.  Raw water 



 
 
 

 
 

5-8 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

can flow inside the membrane media and be forced out via pressure for what is known as an 
inside-out process.  Target particles are trapped on the inside of the membrane.  Raw water 
can also flow on the outside of the membrane media and be forced into the hollow structure.  
This is known as the outside-in process and causes particles to be trapped on the outside of 
the membrane.  Pressure membranes can employ either method.  Vacuum membrane filtration 
uses the outside-in process. 
 
Membrane designs are based on a parameter known as the flux rate.  The flux rate is the rate 
of finished water produced per square foot of membrane area.  Once the flux rate is determined, 
the required membrane area can be calculated.   If the quality of the water is poor, a lower flux 
rate is used, thereby increasing the required membrane area and increasing the footprint of the 
process.  The same membrane area footprint is typically required for either the pressure or the 
vacuum membrane alternatives. 
 
One of the major differences between the vacuum and pressure alternatives is the housing.  
Pressure membranes are housed in a pressure vessel (canister).  Vacuum membranes are 
housed in an open tank.  Pressure membrane housing is generally long and tubular in structure.  
The system arrangement includes piping and valving connecting a number of individual 
membrane bundles within canisters.  Vacuum membranes are setup on a rack with no piping 
or valving separating the membrane filters and are immersed in a tank.   
 
The energy requirements of the two systems may vary.  A closed pressure vessel is needed in 
pressure membrane filtration to support the higher-pressure conditions during operation.  In 
vacuum membrane filtration, the membranes are in a tank open to the atmosphere and operate 
under suction.  The difference in operating conditions may be seen in power costs.  Operating 
a system with suction may require less power than operating a system with pressure.  It should 
be noted that a vacuum membrane system also employs an air-blower system during normal 
operation.  The power costs associated with the blowers may make the overall power costs of 
the two alternatives comparable.   
 
Backwashing of the membrane alternatives differ also.  Both alternatives utilize a back-pulsing 
technique that reverses the flow of water to clean the surface of the membrane.  The transport 
of the residual produced is what differs between the two systems.  In a pressure membrane 
system, the residual flow exits the membrane canister through a separate residual line and is 
pumped to the residuals management system.  In a vacuum membrane system, the residuals 
are pulsed off the membrane surface and fall to the bottom of the water tank that houses the 



 
 
 

 
 

5-9 
  

New Sources Alternatives Evaluation ReportBARNSTABLE, MA 

westonandsampson.com 

membrane units.  Once the concentration of residuals at the bottom of the tank reaches a 
certain level, the residuals are pumped out.   
 
For water sources with elevated levels of iron and manganese and possibly color/TOC, an initial 
clarification step may be needed prior to membrane filtration for best removal results.  
Coagulation and flocculation may occur in the same basin as the membranes if used in 
conjunction with vacuum membrane filtration.  The coagulation and flocculation processes 
would be similar to those detailed for conventional treatment.  Chemicals are added just prior 
to a rapid mix stage and allowed to coagulate within a designated flocculation basin.  A pin floc 
need only be formed due to the small pore size of the membrane media.  As long as the pin 
floc is larger than the pore opening (0.1 micron), removal will occur through the membrane, 
eliminating the need for a settling stage.  This is a form of direct filtration (without settling) using 
membrane filter technology.  Membrane filtration is a proven water treatment technology that 
provides high level water treatment capabilities for surface and groundwater with variable raw 
water quality.   
 
Summary of Advantages and Disadvantages 
Presented in Table 12 is a summary of advantages and disadvantages for the filtration 